
5 ' 
STAl€ OF UWORNIA--ENVIRONMENTAL PROlEETW AGENCV FmE WlSON, - 

* CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
'10s ANGELES REGION 

CENlRE PlAZA MVE 
mONlERN PARK, CA 917Y2156 
(213) 2667500 
fAX: (2lJ) 2667MO 

June 19, 1995 

Mr. Charles W. Carry 
Chief Engineer and General Manager 
County Sanitation Districts of Los Angeles Count- 
1955 Workman Mill Road 
Whittier, CA 90607-4998 

WASTE DISCEARGE REQUIREMENTS - Pomona Water Reclamation Plant 
(NPDES Permit No. CA0053619) 

Our letter dated May 4, 1995, transmitted tentative requirements 
for your discharge of tertiary treated municipal and industrial 
wastewater into the South Fork of San Jose Creek. 

Pursuant to Division 7 of the California Water Code, this Regional 
Board at a public hearing held on June 12, 1995, reviewed the 
tentative requirements, considered all factors in the case, and 
adopted Order No. 95-078 (copy attached) relative to this waste 
discharge. This Order serves as permit under the National Pollutant 
Discharge Elimination System (NPDES), and expires on May 10, 2000. 
Pursuant to 40 Code of Federal Regulations Part 122.21(d) and 
Section 2235.2, Title 23, California Code of Regulations, the 
discharger is required to file a complete application for a new 
permit at least 180 days before the expiration date, if the 
discharge should continue beyond that date. 

You are required to implement the "Monitoring and Reporting 
Program" on the effective date of Order 95-078. Your first 
monitoring report is due by September 15, 1995. All monitoring 
reports should be sent to the Regional Board, ATTN: Technical 
Su~~ort Unit. 

Please reference all technical and monitoring reports to our 
Compliance File No. CI-0755. We would appreciate it if you would 
not combine other reports, such as progress or technical, with your 
monitoring reports but would submit each type of report as a 
separate document. 

As the Board adopted the tentative requirements with changes, we 
are sending the final copy of Order No. 95-078 to the applicant and 
to those on the mailing list. 



CSDLAC, Pomona WRP NPDES No. CA0053619 

To save printing and postage costs, the Standard Provisions 
(Attachment N), the USEPA Published MDL List (Attachment 11, the 
Ammonia Tables 3-2 and 3-4 (Attachment 2), the Requirements for the 
Pretreatment Annual Report (Attachment 31, the Stormwater 
Monitoring and Reporting Program (Attachment T-2), and the State 
Water Resources Control Board's General NPDES permits for discharge 
of storm water associated with construction activity (Order No. 92- 
08-DWQ, Attachment S-C) and industrial activity (Order No.91-13- 
DWQ, as amended by Order No. 92-12-DWQ, Attachment S-I) are being 
sent only to the Discharger. These documents may be reviewed in 
our office or a copy will be mailed upon,request. 

If you have any questions, please contact A. Veronica Cuevas at 
(213) 266-7595 or call me at (213) 266-7615. 

V 
JOSHUA M. WORKMAN 
Senior Water Resource 
Control Engineer 

Enclosure (s) 

cc: See attached mailing list 



CSDLAC, Pomona WRP CA0053619 

Mailing List 

cc: Environmental Protection Agency, Region 9, Administrative 
Service Division (W-5-1) 

U.S. Army Corps of Engineers 
NOAA, National Marine Fisheries Service 
Department of Interior, U.S. Fish and Wildlife Service 
Mr. Jim Kassel, State Water Resources Control Board, 
Division of Water Quality 

Mr. Jorge Leon, State Water Resources Control Board, 
Office of Chief Counsel 

Department of Fish and Game, Region 5 
Department of Health Services, Public Water Supply Branch 
Los Angeles County, Department of Public Works, Division of 
Hydrology/Water Conservation 
City of Los Angeles, Department of Public Works, Bureau of 
Sanitation 

City of Los Angeles, Wastewater Systems Engineering Division 
South Coast Air Quality Management District 
City of Pomona Water Department 
City of Pomona Parks and Recreation 
California State Polytechnic University, Pomona 
Los Angeles County Parks and Recreation Department 
California Department of Transportation, District 7 
Simpson Paper Company 
Garden State Paper Company, Inc. 
Walnut Valley Water District 
Rowland Unified School District 
Walnut Valley Unified School District 
Los Angeles County Mechanical Department 
City of West Covina 
City of Walnut 
Mr. Russ Leper, Owner, Sunshine Growers Nursery 
Central & West Basin Water Replenishment District 
The Metropolitan Water District of Southern California 
Santa-Ana Watershed Project Authority (SAPA) 
Chino Basin Municipal Water District 
San Gabriel Municipal Water District 
La Habra Heights Mutual Water Company 
Heal the Bay 



State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

ORDER NO. 95-078  

NPDES NO. CA0053619 

WASTE DISCHARGE REQUIREMENTS 
FOR . .-. 

COUNTY SANITATION DISTRICTS OF LOS ANGELES COUNTY 
(Pomona Water Reclamation Plant) 

The California Regional Water Quality Control Board, Los Angeles 
Region (Regional Board), finds: 

1. County Sanitation Districts of Los Angeles County (hereinafter 
CSDLAC or Discharger) discharge treated wastewater from the 
Pomona Water Reclamation Plant (WRP) under waste discharge 
requirements contained in Order No. 89-096 (NPDES No. 
CA0053619) ,  adopted by this Regional Board on September 25, 
1989 .  

2 .  CSDLAC have filed a Report of Waste Discharge (RWD) and have 
applied for renewal of their waste discharge requirements and 
National Pollutant Discharge Elimination System (NPDES) 
permit . 

3. The Pomona WRP, located at 295 Humane Way, Pomona, is a 
tertiary wastewater treatment plant with a design capacity of 
1 5 . 0  million gallons per day (mgd) . Treatment consists of 
primary sedimentation, activated sludge biological treatment, 
secondary sedimentation, coagulation, inert media filtration, 
chlorination and dechlorination. No facilities are provided 
for solid processing at the plant. All sewage solids 
separated from the wastewater are returned to the trunk sewer 
for disposal at the CSDLAC's Joint Water Pollution Control 
Plant (JWPCP) . 
The Pomona WRP is part of CSDLAC's integrated network of 
facilities, known as the Joint Outfall System, which includes 
six treatment plants. The upstream treatment plants (Whittier 
Narrows, Pomona, Long Beach, Los Coyotes, and San Jose Creek) 
are connected to the Joint Water Pollution Control Plant 
(JWPCP) . This system allows for the diversion of desired 
flows into or around each upstream plant. Sludge (sewage 
solids separated from the wastewaters) from upstream plants is 
returned to the trunk sewer for treatment at JWPCP. 

Figures 1 and 2 show the location of the plant and the 
schematic of wastewater flow. 

Revised: June 12, 1995 



CSDLAC, Pomona WRP 
Order No. 95-078 

NPDES No. CA0053619 

4. The Pomona WRP discharges tertiary treated municipal and 
industrial wastewater into the South Fork of San Jose Creek, 
through Discharge Serial No. 001 (Latitude 34" 03' 18", 
Longitude 117' 47' 43"). San Jose Creek is tributary to the 
San Gabriel River, a water of the United States, at a point 
near the interchange of the Pomona Freeway (60) and the San 
Gabriel River (605), above the estuary. 

5. The Report of Waste Discharge describes the 1994 discharge as 
follows : 

Constituent Unit Effluent Annual Averase 

Flow 
PH 
Temperature 

mgd 
pH units 
OF 

'BOD mg/l 
Total dissolved solids mg/l 
Suspended solids mg/l 
Settleable solids ml/l 

6. The U.S. Environmental Protection Agency (USEPA) and the 
Regional Board have classified this discharge as a major 
discharge. 

7. A portion of the treated effluent is reclaimed for landscape 
irrigation and is regulated under Order No. 81-34, adopted by 
this Board on July 27, 1981. 

8. The Board adopted a revised Water Quality Control Plan for the 
Los Angeles River Basin (4B) on June 13, 1994. The plan 
contains water quality objectives for the San Gabriel River. 

9. The beneficial uses of the receiving water (San Gabriel River) 
are : 

- potential: municipal and domestic water supply, industrial 
service supply, and industrial process supply; 

- existing: groundwater recharge, contact and non-contact 
water recreation, warm freshwater habitat, 
wildlife habitat, ground water recharge, and 
preservation of rare, threatened or endangered 
species. 

10. There is public contact in the downstream areas; hence, the 
quality of treated effluents discharged to the San Gabriel 
River must be such that no health hazard is created. 



CSDLAC, Pomona WRP 
Order No. 95-078 

NPDES No. CA0053619 

11. In 1994, the chloride concentrations of the final effluent 
ranged from 104 mg/L to 149 mg/L (annual average 127 mg/L). 
The daily maximum chloride limit in Order 89-096 was 150 mg/L. 
On March 26, 1990, the Board adopted Resolution No. 90-004, 
which stated that because of the long term drought in 
California, the Board would temporarily not enforce the 
chloride limit where violations were preliminary due to 
increased chloride concentrations in importedwater. However, 
if a discharge exceeds the chloride limitation, Resolution No. 
90-004 requires the discharger to take measures to reduce 
chlorides in the waste discharge. CSDLAC have fully complied 
with this provision and have not exceeded the interim limits 
and guidelines for chloride contained in resolution No. 90- 
004. 

12. This discharge is subject to USEPA's 304 (1) regulations which 
prescribe biological and other laboratory testing procedures 
and toxicity limits, particularly for chronic toxicity, for 
the implementation of USEPA's "Policy for the Development of 
Water Quality-based Permit Limitations for Toxic Pollutants1' 
(49 CFR 9016, dated March 9, 1984). 

13. To implement Section 405 (d) of the Clean Water Act, on 
February 19, 1993, USEPA promulgated 40 CFR Part 503 to 
regulate the use and disposal of municipal sewage sludge. This 
permit implements the regulations and it is the responsibility 
of the discharger to comply with said regulations, which are 
enforceable by USEPA. 

14. Pursuant to Section 402 (p) of the Clean Water Act and 40 CFR 
Parts 122, 123, and 124, the State Board adopted a general 
NPDES permit to regulate stormwater discharges associated with 
industrial activity (State Board Order 91-13-DWQ adopted in 
November 1991, amended by Order 92-12-DWQ adopted in September 
1992) and construction activity (State Board Order No. 92-008- 
DWQ adopted in August 1992 ) . Stormwater discharges from Pomona 
WRP are subject to requirements under these general permits. 

15. Pursuant to 40 CFR Part 403, the Districts developed and' have 
implemented a USEPA approved industrial wastewater 
pretreatment. program. 

16. Effluent limitations, national standards of performance, toxic 
and pretreatment effluent standards, regulations, 
requirements, and/or guidelines established pursuant to 
Sections 208(b), 301, 302, 303(d), 304, 306, 307, and 405 of 
the Clean Water Act and amendments thereto are applicable to 
the discharges. 



CSDLAC, Pomona WRP 
Order No. 95-078 

NPDES NO. CA0053619 

17. Except for constituents imposed in the previous permit, no 
numerical limit is prescribed for a toxic constituent that is 
consistently not detectable in the effluent and where it has 
been determined that there is a very low probability of 
causing or contributing to excursions in water quality 
standards. A narrative limit to comply with all water quality 
objectives is provided in lieu of such numerical limits. 

18. The requirements contained in this Order are based on the 
Basin Plani other Federal and State plans, policies, 
guidelines, and best engineering judgement; and, as they are 
met, will be in conformance with the goals of the 
aforementioned water quality control plans and will protect 
and maintain existing beneficial uses of the receiving water. 

19. The Discharger's monitoring data during 1989-1993 consistently 
showed high effluent quality. To maintain the plant 
performance, the effluent quality performance goals are 